



Alternatives to Hormone Replacement Therapy in Postmenopausal Women

M. Najimudeen^{1*}, K. Sachchithanatham¹ and B. Sameera¹

¹Department of Obstetrics and Gynaecology, Melaka Manipal Medical College, Malaysia.

Authors' contributions

Author MN designed the study and wrote the manuscript. Author KS revised and edited the manuscript. Author BS managed literature search.

Article Information

DOI: 10.9734/BJMMR/2015/18412

Editor(s):

(1) Yoshihiro Nishida, Department of Obstetrics and Gynecology, Faculty of Medicine, Oita University, Yuhu-city, Japan.

Reviewers:

(1) A. Papazafropoulou, Department of Internal Medicine and Diabetes Center, Tzaneio General Hospital of Piraeus, Greece.

(2) Pietro Scicchitano, Cardiology Department, Hospital "F. Perinei", Altamura (Bari), Italy.

Complete Peer review History: <http://www.sciencedomain.org/review-history.php?iid=1122&id=12&aid=9498>

Review Article

Received 20th April 2015
Accepted 11th May 2015
Published 30th May 2015

ABSTRACT

Substantial number of postmenopausal women suffers in silence. They experience vasomotor symptoms, sleep disturbances, atrophic changes in the genital and urinary systems and lack of sexual desire. The fear, side effects and contra indications of oestrogen discourage hormone replacement therapy.

Life style modification with change in dietary habit, regular exercise, cessation of alcohol and smoking can help them immensely. Tibolone, Selective oestrogen receptor modulators (SERMs), Antidepressants like Venlafaxine, the Alpha 2 agonists like clonidine, carbapentine and various supplements are frequently prescribed. Available alternatives and their merits are discussed.

Keywords: Postmenopause; hormone replacement; lifestyle; tibolone; SERMs.

1. INTRODUCTION

Women in post menopausal age group may suffer from circulation index (hot flushes, sweating, palpitation, dizziness), nervousity index (irritability, headache, anxiety, depression, sleep

disturbances, aches and pains) atrophic changes in the genito-urinary tract and decreased sexual desire. They are prone to osteoporosis and cardiovascular disease.

The important feature of menopause is lack of oestrogen. The oestrogen level decreases to

*Corresponding author: Email: najim5543@yahoo.com;

20% of the premenopausal level. The main source of oestrogen in postmenopausal women is osterone which is only one sixth of the potency of oestradiol. The mean oestradiol level prior to menopause is 100 - 200 pg/ml and postmenopausal oesterone level is 45 pg/ml.

The Menopause is essentially a clinical diagnosis. The cessation of menstrual period for more than 12 months, postmenopausal symptoms, 17 beta oestradiol level is less than 74 pmol/l and FSH level is more than 35 miu/l are features of menopause.

Premature Menopause: Menopause in a woman aged below 40 years.

Early Menopause: In a woman aged 50 years to 59 years.

Late Menopause is in a woman aged 60 years and over.

Surgical menopause is a result of surgical removal of both ovaries in a woman.

Medical menopause occurring as a result of permanent damage to both ovaries in a woman following either chemotherapy or radiotherapy. The menopause occurs at a median age of 51 years, varying from 40-58 years [1].

Women are reluctant to take hormone replacement therapy (HRT) due to fear, side effects and contra indications of oestrogen therapy. Despite recent encouraging data regarding the safety of traditional HRT women and their primary care practitioners continue to be concerned about the purported risks, particularly to the breasts and cardiovascular system [2].

Are there alternatives to alleviate their postmenopausal symptoms other than the conventional hormone therapy?

2. DISCUSSION

This article is an attempt to consider the merits of alternatives to HRT.

Example:

I. LIFE STYLE MODIFICATIONS

II.MEDICATIONS

(a)Tibolone (Livial)

(b)Selective estrogen receptor modulators (SERMs)

(c) Drugs to prevent vasomotor symptoms

III. COMPLEMENTARY THERAPIES

IV. COMPLEMENTARY PROCEDURES

3. LIFE STYLE MODIFICATIONS

Lifestyle modification should be considered as an integral part of menopausal management [3]. Reduction of weight, avoid or reduction of smoking and alcohol and regular exercise can substantially help them. Active women found to have less post menopausal symptoms [4] Exercise improve mild to moderate depression and anxiety. It reduces the blood sugar level and facilitates sleep.

Aerobic exercise like jogging, walking, swimming and cycling are cardio protective and improve the health and quality of life. They are claimed to reduce vasomotor symptoms. Weight bearing exercise like jogging, walking, tennis and netball act on feet. It helps to maintain the body mass and prevent osteoporosis. Flexibility exercise like yoga mobilises and stretches the joints, ligaments, muscles and tendons. Mild form of exercise also beneficial in reducing vasomotor symptoms and improving the psychological wellbeing.

It must be cautioned that not all types of physical activities improve the symptoms. Irregular high impact vigorous exercise can make symptoms worse. For a plant, one cup of water a day is better than a bucket of water a month.

Light weight loose clothes, sleeping in a cooler room, reducing the stress and make the life happy may reduce the intensity and number of hot flushes.

Over stress can cause gastric problems, headache, sleep disturbances and mood disturbances. Meditation, yoga, hypnosis, acupuncture regular and relaxation exercise may help to overcome stress. Stress management books and therapists are helpful. Mindfulness training and cognitive behaviour therapy can reduce stress.

However, evidence from randomised controlled trials concerning the effects of aerobic exercise on vasomotor and other menopausal symptoms is limited. Aerobic exercise can improve psychological health and quality of life in vasomotor symptomatic women. In addition, several randomised controlled trials of middle-aged/menopausal-age women have found that aerobic exercise can result in significant improvements in several common menopause-

related symptoms like sleep disturbances and mood changes. Low intensity exercise such as yoga may be beneficial in reducing vasomotor symptoms and improving psychological wellbeing in menopausal women [5].

3.1 Change of Dietary Habits

You are what you eat and what you read.

When a woman grows older she requires less energy and the food intake should also be reduced. If the same amount of food is continued, obesity can occur. Women should reduce fast food which has high quantity of salt, sugar and saturated fats. (Three bad Ss) They should increase the consumption of vegetables, fruits, whole grains, lean meat and fish. Virgin coconut and olive oil, nut and seeds are recommended. These can reduce the risk of developing diabetes and atherosclerosis Spicy foods, caffeine should be reduced.

4. MEDICATIONS

(a) Tibolone (Livial)

Tibolone is a synthetic hormone derived from Mexican yam. When taken by mouth it breaks into components that act similar to oestrogen, progesterone and testosterone.

Oestrogen like activity prevents hot flushes, osteoporosis, vaginal atrophy and dryness. At the same time it also increases the incidence of breast cancer, deep vein thrombosis and endometrial hyperplasia. Progesterone like activity reduces the risk of endometrial hyperplasia. Testosterone like activity increases the sexual desire and improves mood changes. It also decreases the plasma high density lipoprotein cholesterol (HDL), triglycerides and lipoprotein and may increase blood fibrinolytic activity.

The 2.5 mg dose appeared to be the optimal dose for relieving hot flushes, sweats and other climacteric complaints.

Mammographic density has not shown statistically significant increase compared to placebo with 2.5 mg daily dose. The Million Women Study (MWS) has identified a significant increase in the risk of breast cancer in association with use of the 2.5 mg dose. However, a study using the General Practice Research Database (GPRD) did not show an

increased risk. In clinical studies mammographic density is not statistically significantly increased in women treated with Livial 2.5 mg daily compared to placebo but a trend to higher mammographic density was noted for Livial 2.5 mg daily. However in a known, past or suspected breast cancer – Livial increased the risk of breast cancer recurrence in a placebo-controlled trial [6].

The bone mineral density (spine, femoral neck, trochanter and Ward's, and distal radius) had significantly increased in 75 women treated with 2.5 mg Tibolone for 2 years compared to placebo.

Contraindications are similar to that of oestrogen therapy such as past or suspected breast cancer, endometrial hyperplasia and cancer, Previous or current venous thromboembolism and active liver disease.

Tibolone is ideal for women above 60 years of age when they are intolerant and contraindicated for other medicinal product.

Tibolone increases the risk of breast cancer but not to the extent of oestrogen and progesterone. Limited data do not suggest an increased risk of venous thromboembolism and there are insufficient data to draw a conclusion on the risk of cardio vascular disease with tibolone. Tibolone is associated with an increased risk of stroke particularly in older women, and an increased risk of endometrial cancer. It may enhance the effects of anticoagulants such as warfarin [7].

(b) Selective estrogen receptor modulators (SERMs)

SERMs act on oestrogen receptors. They are selectively agonists in some tissues and antagonists in some cells. Therefore they specifically stimulate and inhibit oestrogen like action in different areas. Raloxifene, Lasofixifene and Ospemifene are agonist at bone and prevent osteoporosis. They are antagonist at breast and prevent breast cancer.

SERMs prevent osteoporosis and invasive breast cancer.

Raloxifene is commonly prescribed. The daily oral dose is 60 mg. In a three-year study involving some 600 postmenopausal women,

raloxifene was found to increase the bone density and lower LDL cholesterol and no endometrial hyperplasia. Raloxifene does not reduce the risk of coronary heart disease [8].

Lasofloxifene oral dose of 0.5 mg/day was effective in the prevention of both vertebral and nonvertebral fractures in postmenopausal women with osteoporosis. Ospemifene improves dyspareunia [9].

SERMs do not improve hot flushes. The risk of deep venous thrombosis is slightly increased with SERMs. Leg cramps and swelling are frequent complaints.

Daily therapy with raloxifene increases bone mineral density, lowers serum concentrations of total and low-density lipoprotein cholesterol, and does not stimulate the endometrium. The increase in bone mineral density at most sites was greatest in the group that received 150 mg of raloxifene per day; however, in the total hip the greatest increase was in the 60-mg group [10].

(c) Drugs to prevent Vasomotor symptoms

Hot flushes are the most common symptoms of menopause. Hot flushes have been reported in up to 70% of women undergoing natural menopause and in almost all women who have undergone surgical menopause [11].

They are mostly during the first year of menopause and last for 1-5 years in 90% of women but may persist as long as 15 years in few women [11]. They are described as sudden feelings of warmth (on the chest, face and neck), often associated with perspiration, palpitations and anxiety, which are variable in frequency, duration and severity (lasting less than 5 minutes). They can be triggered by warm environments, hot food or drinks and stress, and can interfere with activities or sleep.

The symptoms are more severe in those women who have had a surgically induced menopause. Modifiable and non modifiable risk factors for hot flashes should be evaluated. Modifiable factors that have been shown to increase the risk of occurrence of hot flashes include cigarette smoking [12] body mass index >30 kg/m² [13] and lack of exercise [14,15]. Non modifiable risk factors include maternal history, menopause at younger than 52 years of age, and abrupt menopause—induced by a surgical procedure

[16], chemotherapy, or irradiation. Approximately 65% of patients with a history of breast cancer have hot flashes [17] and adjuvant therapy with tamoxifen or tamoxifen plus chemotherapy is associated with substantial worsening of menopause-related symptoms [18].

(i) Alpha-2 agonists (Clonidine)

Clonidine is a centrally acting, α_2 -adrenergic agonist. It was widely prescribed to alleviate vasomotor symptoms. The trials show contradictory reports.

A double-blind randomized controlled trial using oral clonidine showed no evidence for hot flush reduction [19].

A systematic review and meta-analysis confirmed a marginally significant benefit of clonidine over placebo; however, the effects of clonidine were not as great as those of estrogen, and adverse effects may restrict the use of clonidine for many women [20]

The effects of clonidine 0.05 mg twice/day versus placebo were studied in 66 postmenopausal women (mean age 47 yrs) for 8 weeks in a double-blind, placebo-controlled, crossover trial. At the end of the trial, patients randomly assigned to receive clonidine experienced statistically significant reductions of 78%, 89%, and 88% in hot-flash frequency, severity, and duration, respectively, compared with the placebo group. Three trials failed to find clonidine effective in reducing symptoms of hot flashes in post-menopausal women.

Transdermal clonidine patches (0.1 mg/24 hours) had substantially reduces the hot flushes. Side effects of clonidine such as drowsiness, dizziness, tiredness, irritable, runny or stuffy nose, sneezing, cough, sore throat, mood changes, headache, ear pain, sleep problems and nightmares; The adverse effects included rash, nausea, gastrointestinal disturbances, sedation, and dry mouth and were associated with higher dosages of clonidine (≥ 0.1 mg/day). These side effects discourage the use of clonidine in many patients.

Clonidine is the only non-oestrogen-based preparation licensed for menopausal flushing [21]. It should be used with caution in conditions including cerebrovascular disease, coronary insufficiency, heart failure and renal failure; treatment should be discontinued gradually [22].

Clonidine, 0.1 mg orally daily reduces 38%-78% compared with 24%-50% for placebo [23].

Transdermal clonidine (equivalent of 0.1 mg daily) given as weekly patches reduced 20%-80% compared with 36% for placebo [24].

Dopamine antagonists

Verapride response in 63%-80% [25].

(ii) Selective Serotonin Reuptake Inhibitors (SSRI) and selective noradrenaline reuptake inhibitors (SNRIs)

SSRIs are antidepressant drugs. Commonly used medicines are paroxetine, fluoxetine, escitalopram and citalopram.

Venlafaxine, a serotonin and noradrenaline reuptake inhibitor (SNRI) found to be effective in reducing the intensity and frequency of hot flushes.

Evidence suggests that fluoxetine, paroxetine, citalopram and venlafaxine are effective in reducing the frequency and severity of hot flushes [26].

Fluoxetine, 20 mg orally daily had reduced 50% of hot flushes placebo reduced 36% [27] Paroxetine, 12.5-25 mg orally daily reduced 62-65% compared with 38% for placebo [28] Venlafaxine, 75 mg orally daily reduced 61% compared with 27% for placebo [29].

Most of the published studies were done on breast cancer patients. Carcinoma of the breast patients are treated with Tamoxifen and Tamoxifen causes hot flushes. 37.5 mg to 75 mg daily dose of Venlafaxine significantly reduces hot flushes.

Their mode of action is not known. These drugs do not help all the patients. If SSRI and SNRI benefit, they relieve the symptoms immediately. These patients can be prescribed for a long period. The side effects are nausea and lack of sexual desire.

Paroxetine 7.5 mg had favorable tolerability in menopausal women with moderate to severe VMS. The efficacy and safety of paroxetine mesylate, a selective serotonin-reuptake inhibitor (SSRI), were evaluated individually in three Phase 2 or 3 multicenter, double-blind, randomized, placebo-controlled trials. A total of

1,276 postmenopausal women (approximately 70% white) aged 40 years or older (median age, 54 years) with moderate to severe VMS (7-8 hot flashes/day; 50-60 hot flashes/wk) received either paroxetine mesylate or placebo at bedtime for 8 (Phase 2), 12 (Phase 3), or 24 (Phase 3) weeks [30]. The side effects are nausea and reduced sexual desire [31]

(iii) Gabapentin

Gabapentin is an antiepileptic drug. It is found to be more effective compared to placebo in relieving hot flushes. Gabapentin in a dose of 900 mg daily was found to reduce 45% in frequency and 54% reduction in severity of hot flushes [32]. The side effects are drowsiness, dizziness and fatigue.

Another randomised trial of gabapentin 600 mg versus low-dose transdermal estradiol 25 micrograms in women with moderate to very severe hot flushes showed symptom relief in both groups, but estrogen was more effective. Gabapentin, 900 mg daily in divided doses, reduction of 45% compared with 29% for placebo [33].

Gabapentin significant reductions in hot flushes with use of gabapentin in postmenopausal women [34].

SSRI, SNRI and gabapentin are not licensed for treating postmenopausal symptoms. However many practitioners continued to prescribe in the best interest of patients.

(iv) Beta-blockers

Beta-blockers were tried to treat vasomotor symptoms. It was not effective reducing the symptoms.

(v) Dehydroepiandrosterone (DHEA)

Dehydroepiandrosterone (DHEA) was initially used in the USA, where it is classed as a food supplement, for its supposed antiageing effects in postmenopausal women. Some studies have shown benefits on the skeleton, cognition, wellbeing, libido and the vagina [35].

An uncontrolled pilot study showed a modest reduction in hot flushes with DHEA [36].

However, placebo control is necessary to prove efficacy and further studies are essential.

(vi) Progestogens

Randomised studies had shown that megestrol acetate is superior to placebo in relieving vasomotor symptoms. However Women's Health Initiative study doubted the safety of progesterone. It is not advisable to prescribe to women with progesterone –receptor positive with increased risk of breast cancer. The progesterone dose required to relieve vasomotor symptoms can increase the risk of venous thrombo embolism [37].

Megestrol, 20 mg orally twice a day reduced hot flushes by 85% compared with 21% for placebo [38].

Medroxyprogesterone acetate, 20 mg orally daily reduced 73.9% compared with 25.9% for placebo [39].

Medroxyprogesterone acetate, 100 mg orally twice a day reduced 86% compared with 33% for placebo [40].

Depot medroxyprogesterone, 500 mg intramuscularly every 2 weeks reduced 86%, with no difference from 40 mg of megestrol [41].

Transdermal progesterone, 20 mg daily reduced 83% compared with 19% for placebo [42].

Transdermal progesterone, 32 mg daily had no significant effect [43].

Alternatives to Estrogen for Management of Vasomotor Symptoms Studied in Randomized Controlled Trials [44]

Placebo Reductions of vasomotor symptoms of 20%-50%.

Selective serotonin reuptake inhibitors:

Fluoxetine, 20 mg orally daily Reduction of 50% compared with 36% for placebo

Paroxetine, 12.5-25 mg orally daily Reduction of 62%-65% compared with 38% for placebo

Venlafaxine, 75 mg orally daily Reduction of 61% compared with 27% for placebo

Centrally acting α -adrenergic blocking agents

Clonidine, 0.1 mg orally daily Reduction of 38%-78% compared with 24%-50% for placebo [45]. Transdermal clonidine (equivalent of 0.1 mg daily) given as weekly patch.

Reduction of 20%-80% compared with 36% for placebo

Dopamine antagonists

Veralipride (not available in the United States) Response in 63%-80%

Gabapentin, 900 mg daily in divided doses Reduction of 45% compared with 29% for placebo [45].

Phytoestrogens

Soy: Reduction of 30% with soy compared with 40% for placebo (no significant difference in response) No significant difference at 12 weeks, although minor improvement at 6 weeks.

Black cohosh, 40 mg orally daily Equipotent to conjugated estrogen, 0.6 mg orally daily, both >placebo. No significant difference at 60 days.

Vitamin E, 400 IU orally twice a day Minimal decrease of 1 hot flash per day compared with placebo.

4.1 Vaginal Dryness

Low concentrations of oestrogen and androgens can lead to numerous symptoms including atrophic vaginitis, vaginal irritation, dysuria, dyspareunia, nocturia and frequency. Unlike vasomotor symptoms, urogenital symptoms do not diminish with time [46].

Many vaginal inert lubricants are available in Malaysia without prescription. KY Jelly /Gelle is freely available. It doesn't stain. It is water soluble and easily cleaned up. It is cheap and safe.

Arkopharma Phyto Soya Vaginal Gel, Woohoo! Water-Based Intimate Lubricant, Higher Nature V Gel (aloe vera) ReplensMD Vaginal Gel (polycarbophi) Durex Sensilube Intimate Moisturising Gel (polyacrylamide, parabens, citric acid) Femfresh Triple Action Moisturising Wash (lactic acid and moisturising bamboo extract) Pink Silicone Personal Lubricant and Yes Water-Based and Oil-Based Intimate Lubricants (flax extract and guar gum) are non oestrogen containing vaginal lubricants to relieve vaginal dryness.

Lubricants are combinations of protectants and thickening agents in a water-soluble base. They are usually used to relieve vaginal dryness during intercourse. They do not provide a long-term solution. Moisturisers may contain a bioadhesive polycarbophil-based polymer that

attaches to mucin and epithelial cells on the vaginal wall and retains water. Moisturisers are promoted as providing long-term relief of vaginal dryness and need to be applied less frequently [47].

4.2 Prevention of Osteoporosis

Osteoporosis is innocent until seen with fracture. The fracture can occur with minimal trauma or no trauma. This is a common problem of postmenopausal women.

The Woman's Health Initiative (WHI) had shown that 5 years of hormone therapy reduced the risk of vertebral and hip fractures by 34% and other fractures by 23%. This encouraged the prescription of hormone therapy and SERMs to prevent osteoporosis.

Hormone therapy is beneficial to treat postmenopausal symptoms and prevent osteoporosis but, they should not be used for the sole purpose of prevention of osteoporosis.

The following measures are useful to prevent the osteoporosis Diet to include calcium 1000-1200 mg and vitamin D 800 i.u. daily.

Regular weight bearing and muscle strengthening exercise. Weight-bearing exercise (in which bones and muscles work against gravity as the feet and legs bear the body's weight) includes walking, jogging, stair climbing, dancing and tennis.

Muscle-strengthening exercise includes weight training and other resistive exercises, such as yoga, Advise on reduction and cessation of smoking and alcohol. The use of tobacco products is detrimental to the skeleton as well as to overall health.

Alendronate 5 mg daily, Risedronate 5mg daily and Zoledronic acid 5mg intravenous infusion once in two years are the current recommendations to prevent osteoporosis in postmenopausal women.

5. COMPLEMENTARY THERAPIES

Complementary therapies and alternate medicines are widely published in the electronic media. Their safety and efficacy had not been well established.

5.1 Botanicals

Many plant products are in practice. Their benefits are not proven. Herbs may contain many chemical substances and their effects are not well studied.

Herbal products may interact with other medicines. Some products do not adhere to the manufacture regulations. This may also contain toxic ingredients.

There are no recognised international criteria for the design of clinical trials of alternative therapies. Herbs may contain many chemical compounds and their individual and combined effects are unknown.

(i) Phytoestrogens: soy and red clover

Phytoestrogens are plant substances with similar effects of oestrogens. Red clover extracts, dietary soy, soy extracts are some of the popular phyto oestrogens. The most important groups are called isoflavones and lignans. The major isoflavones are genistein and daidzein. The major lignans are enterolactone and enterodiol. Isoflavones are found in soybeans, chickpeas and red clover, and probably in other legumes (beans and peas). Oil seeds such as flaxseed are rich in lignans, which are also found in cereal bran, whole cereals, vegetables, legumes and fruit.

Japanese take high quantity of Phytoestrogens and the vasomotor symptoms are relatively less among them. However studies found no difference overall in the frequency of hot flushes between red clover extract and placebo (weighted mean difference -0.57 , 95% CI -1.76 to 0.62).

Phytoestrogen has oestrogenic action. Large study of red clover and isoflavone had shown no increase in breast cancer risk in patient with strong family history.

5.2 Soy

Reduction of 30% with soy compared with 40% for placebo (no significant difference in response) [48].

A systematic review of 30 randomised trials (lasting at least 12 weeks and involving a total of 2730 participants) assessed the efficacy, safety

and acceptability of foods and supplements including high levels of phytoestrogens (i.e. red clover extracts, dietary soy, soy extracts, other types of phytoestrogens) for reducing hot flushes and night sweats in peri- or postmenopausal women.³⁴ Seven trials used a red clover extract (in dosages ranging from 40 mg to 160 mg daily); five of these (including a total of 400 participants) were combined in a meta-analysis. No other trials had data suitable for inclusion in a meta-analysis.

The reviewers found no difference overall in the frequency of hot flushes between red clover extract and placebo (weighted mean difference – 0.57, 95% CI –1.76 to 0.62). Of the remaining trials, two found a reduction in hot flushes with dietary soy (one versus placebo, one versus regular diet); five with soy extracts (versus placebo); and one with the isoflavone genistein (versus placebo) [49].

Red clover blossoms have been used for centuries in traditional herbal medicines. The majority of clinical trials do not support the efficacy of the red clover leaf extracts in alleviating hot flushes. While no serious adverse effects have been reported, there are concerns on the safety of using semi-purified isoflavones in women with a history of breast cancer.

It is generally recommended that women should eat phytoestrogen containing foods rather than taking supplements. Phytoestrogens are part of a healthy diet and may help lower blood cholesterol levels. The optimal intake of dietary phytoestrogens appears to be around 50 mg day and a recent analysis has found that this intake level can reduce the frequency and severity of hot flushes. As a rough guide, the phytoestrogen content of some foods are

- 250 ml soy milk – 15-60 mg
- 115 g block tofu – 13-43 mg
- 2 slices of soy and linseed bread – 7-15 mg
- 200 g tub of tofu yoghurt – 26 mg
- 1 tablespoon of soy grits – 25-32 mg

(ii) Black cohosh

Black cohosh (*Actaea racemosa*, formerly known as *Cimicifuga racemosa*) is a plant product prescribed to alleviate vasomotor symptoms. The mode of action is not known. Long term safety is not studied. Black cohosh, 40 mg orally daily and 0.6 mg orally daily were not superior to placebo. No significant difference at 60 days [50].

(iii) Evening primrose oil

Evening primrose oil is very popular among postmenopausal women. It is rich in gamma-linolenic and linolenic acid. Randomised placebo-controlled trial revealed that it is not effective to treat hot flushes [51].

(iv) Chinese herbs

Dong quai (*Angelica sinensis*) is a traditional Chinese medicine to treat hot flushes. Randomised trial did not prove to be better than placebo. Interactions with warfarin, increasing the risk of bleeding and photosensitisation have been reported.

(v) Ginseng

Ginseng is a perennial herb native to Korea and China. Studies have not proved Ginseng is superior to placebo. Side effects of postmenopausal bleeding and mastalgia had been reported. Interaction with warfarin is also noted.

(vi) St John's wort

St John's wort (*Hypericum perforatum*) has SSRI type effect. It relieves mild to moderate depression. The quality of the life of postmenopausal women had improved. However it is not effective in relieving vasomotor symptoms. When taken together it reduces the efficacy of cyclosporine, amitriptyline, warfarin and theophylline.

(vii) Agnus Castus (chasteberry)

Agnus Castus (*V. agnus-castus*) is claimed to reduce vasomotor symptoms. A combination of herbal products such as chaste tree, black cohosh, dong quai, red clover and American ginseng have found to reduce vasomotor symptoms.

(viii) Other herbs

Ginkgo biloba, hops, sage leaf, liquorice and valerian root are popular, but they were not proved to relieve vasomotor symptoms. Kava kava (*Piper methysticum*) was once popular to relieve anxiety and menopausal symptoms. This is banned in United Kingdom due to the liver damage.

It must be kept in mind that just because they are marketed as natural products, they are not free of additives and toxic substances. A recent guideline from the National Institute for Health and Care Excellence (NICE) does not recommend the use of complementary therapies. Their efficacy has not been proved. No proper studies had been done. Long term safety is not assessed. Serious side effects like liver damage were reported. They may interact with some medications.

5.3 Vitamin E

Vitamin E 400 IU orally twice a day. Minimal decrease of 1 hot flash per day compared with placebo [52].

6. COMPLEMENTARY PROCEDURES

Acupuncture, reflexology, Ayurveda, osteopathy, hypnotherapy are popular among postmenopausal women.

(i) Acupuncture

There are difficulties with trial design particular in blinding to Sham acupuncture. In a recent meta-analysis acupuncture was no more effective than placebo for control of hot flushes.

In a recent meta-analysis in which six randomised sham-controlled trials were included in the final analysis, the authors failed to show beneficial effects of acupuncture over 'placebo' for control of menopausal hot flushes [53].

(ii) Reflexology

Reflexology targets to relieve or treat health conditions by application of pressure on specific points in the feet, hand and ears. In a randomised trial 67 women aged 45-60 years with vasomotor symptoms were randomised to traditional reflexology and foot massage. There was a reduction in vasomotor symptoms in both groups but no significant difference in both groups [54].

(iii) Homeopathy

Homeopathy is a mechanism of biological response to ultra molecular dilution. Many claim that this scientifically unclear. More researches and larger randomized clinical trials are required to find the benefits.

(iv) Magnetism

It is not uncommon to see many women in postmenopausal women wear magnetic therapy bracelets and insoles as. Magnetic therapy cannot reduce hot flushes and no evidence of benefits at present.

7. DIET AND SUPPLEMENTS

7.1 Vitamins and Minerals

Various supplements containing Vitamins, such as E and C, and minerals, such as selenium, are popular among postmenopausal women. It is not proven to improve vasomotor symptoms.

7.2 Vitamin E

In one study, Vitamin E 800 i.u daily was found to have statistically significant improvement of hot flushes in breast cancer patients compared to placebo. In another study gabapentin was found to be superior to Vitamin E in reducing vasomotor symptoms.

7.3 Stellate Ganglion Blockade

Stellate ganglion blockade is injection of local anaesthetics into the stellate ganglion. This is effective in relieving hot flushes. Preliminary studies are promising.

Women with postmenopausal symptoms require relieve of their symptoms. Some of them may not keen to use the oestrogen treatment or have contraindications to use the hormones. They should be offered with some alternate options. We should be able to discuss the efficacy and benefits on evidence based knowledge.

7.4 Role of Oestrogen Therapy

The natural onset of menopause occurs between the ages of 45–55 years [55]. HRT reduce risk of cardiovascular diseases e.g., by altering the lipid profile.16 and reducing serum uric acid level [56].

Single intranasal administration of 17-β-estradiol in healthy postmenopausal women had increased cerebral perfusion. In a study sixteen healthy postmenopausal women with the mean age of 54±3 years were given 300 µg of intranasal 17-β-estradiol. Their heart rate, systolic/diastolic blood pressure, peak systolic velocity, end-diastolic velocity, and velocity-time integral (VTI) at the level of internal carotid and

posterior tibial arteries were studied before and after 30, 60, and 180 minutes of drug administration. The internal carotid artery VTI showed statistically significant ($P < .05$) variations at all the time intervals after administration of the drug (30, 60, and 180 minutes) when compared with "time zero. The systolic/diastolic blood pressure and heart rate did not significantly differ before and after drug administration. No significant variation was found at the posterior tibial artery. However further studies are required to analyse the peripheral blood flow [57].

Single dose of intranasal 17-beta-estradiol to healthy postmenopausal women was found to increase ophthalmic artery perfusion. Twenty-one healthy women in natural menopause for at least 6 months (mean age: 53.2 ± 2.9 years) received 300 μg intranasal 17-beta-estradiol. The heart rate, systolic and diastolic blood pressure, ophthalmic artery velocity at systolic and diastolic peak and its flow curve integral (FCI) before and 30, 60 and 180 minutes after the administration of the drug were evaluated. The ophthalmic artery FCI showed statistically significant variations ($p < 0.001$) of velocity (cm/sec) compared to T0 (speed recorded at baseline before drug administration). Moreover, systolic blood pressure, diastolic blood pressure and heart rate did not significantly differ each other after drug administration [58]

8. CONCLUSION

Postmenopausal women suffer from vasomotor symptoms, psychological disturbances, atrophy of vagina and lack of sexual desire. HRT is effective in relieving postmenopausal symptoms. Transdermal route which may theoretically reduce the risk of thrombo embolic disease due to hepatic by pass. Transvaginal estrogen may be considered to provide topical effects with less systemic absorption. Unopposed estrogen should not be used in women with an intact uterus due to endometrial cancer risk.

If they do not wish to take oestrogen, they should be offered an alternative. Lifestyle modification is important. The merits of medications and other options are discussed. Antidepressants are effective in reducing the vasomotor symptoms. Venlafaxine is widely prescribed. clonidine and megestrol can reduce the vasomotor symptoms. Gabapentin also can reduce the vasomotor symptoms. Data on most nutritional supplements are limited by the lack of placebo-

controlled trials and by existing trials that have generally shown no differences in results between such therapy and placebo.

CONSENT

It is not applicable.

ETHICAL APPROVAL

It is not applicable.

COMPETING INTERESTS

Authors have declared that no competing interests exist.

REFERENCES

1. Nelson H. Menopause. The Lancet. 2008;371:760-70. National Medicines Information Centre. 2010;16(2).
2. Alternatives to HRT for the management of symptoms of the Menopause RCOG Scientific Impact Paper No. 6; 2010.
3. National Medicine Information centre. 2010;16(2).
4. Lindh-Astrand L, Nedstrand E, Wyon Y, Hammar M. Vasomotor symptoms and quality of life in previously sedentary postmenopausal women randomised to physical activity or estrogen therapy. *Maturitas*. 2004;48:97-105.
5. Daley AJ, Stokes-Lampard HJ, Macarthur C. Exercise to reduce vasomotor and other menopausal symptoms: a review. *Maturitas*. 2009;63:176-80.
6. New Zealand data sheet RA 1850 CCDS 1850 12(12.0). Available:www.medsafe.govt.nz/profs/data_sheet//Livialtab.pdf
7. BNF. Section 6.4.1, Hormone replacement therapy. 2010;434-435.
8. Pinkerton JV, Thomas S. Use of SERMs for treatment in postmenopausal women. *J Steroid Biochem Mol Biol*. 2014;142:142-54.
9. Mirkin S, Komm BS. Tissue-selective estrogen complexes for postmenopausal women. *Maturitas*. 2013;76(3):213-20. DOI: 10.1016/j.maturitas.2013.06.003. Epub 2013 Jul 11

10. Pierre D, Elmas D, Jarnason B, Ruceh B, et al. Effects of raloxifene on bone mineral density, serum cholesterol concentrations, and uterine endometrium in postmenopausal women and does not stimulate the endometrium. *N Engl J Med.* 1997;337:1641-7.
11. Thompson B, Hart SA, Durno D. Menopausal age and symptomatology in a general practice. *J Biosoc Sci.* 1973;5:71-82.
12. Bruce D, Rymer J. Symptoms of the menopause. *Best Practice & Research Clinical Obstetrics and Gynaecology.* 2009; 23:25-32.
13. Gold EB, Sternfeld B, Kelsey JL, et al. Relation of demographic and lifestyle factors to symptoms in a multi-racial/ethnic population of women 40-55 years of age. *Am J Epidemiol.* 2000;152:463-473.
14. Whiteman MK, Staropoli CA, Langenberg PW, McCarter RJ, Kjerulff KH, Flaws JA. Smoking, body mass, and hot flashes in midlife women. *Obstet Gynecol.* 2003;101: 264-272.
15. Ivarsson T, Spetz AC, Hammar M. Physical exercise and vasomotor symptoms in postmenopausal women. *Maturitas.* 1998;29:139-146.
16. Gold EB, Sternfeld B, Kelsey JL, et al. Relation of demographic and lifestyle factors to symptoms in a multi-racial/ethnic population of women 40-55 years of age. *Am J Epidemiol.* 2000;152:463-473.
17. Couzi RJ, Helzlsouer KJ, Fetting JH. Prevalence of menopausal symptoms among women with a history of breast cancer and attitudes toward estrogen replacement therapy. *J Clin Oncol.* 1995; 13:2737-2744.
18. Biglia N, Cozzarella M, Cacciari F, et al. Menopause after breast cancer: a survey on breast cancer survivors. *Maturitas.* 2003;45:29-38.
19. Wren BG, Brown LB. A double blind trial with clonidine and a placebo to treat hot flashes. *Med J Aus.* 1986;144:369-70.
20. Nelson HD, Vesco KK, Haney E, Fu R, Nedrow A, Miller J, et al. Nonhormonal therapies for menopausal hot flashes: systematic review and meta-analysis. *JAMA.* 2006;295:2057-71.
21. Medicines Q&As UKMi, What non-hormonal alternatives to antidepressants are available for the management of menopausal hot flashes? Available:www.nelm.nhs.uk
22. Edington RF, Chagnon JP, Steinberg WM. Clonidine (Dixarit) for menopausal flushing. *Can Med Assoc J.* 1980;123:23-26.
23. Salmi T, Punnonen R. Clonidine in the treatment of menopausal symptoms. *Int J Gynaecol.* 1982;60:583-6.
24. Laufer LR, Erlik Y, Meldrum DR, Judd HL. Effect of clonidine on hot flashes in postmenopausal women. *Obstet Gynecol.* 1982;60:583-586.
25. David A, Don R, Tajchner G, Weissglas L. Veralipride: alternative antidopaminergic treatment for menopausal symptoms. *Am J Obstet Gynecol.* 1988;158:1107-1115.
26. Rees M. Alternative treatments for the menopause. *Best Practice & Research Clinical Obstetrics and Gynaecology.* 2009; 23:151-61.
27. Loprinzi CL, Sloan JA, Perez EA, et al. Phase III evaluation of fluoxetine for treatment of hot flashes. *J Clin Oncol.* 2002;20:1578-1583.
28. Stearns V, Beebe KL, Iyengar M, Dube E. Paroxetine controlled release in the treatment of menopausal hot flashes: a randomized controlled trial. *JAMA.* 2003;289:2827-2834.
29. Loprinzi CL, Kugler JW, Sloan JA, et al. Venlafaxine in management of hot flashes in survivors of breast cancer: a randomised controlled trial. *Lancet.* 2000;356:2059-2063.
30. Simon JA, et al. Low dose paroxetine 7.5 mg for menopausal vasomotor symptoms: two randomized controlled trials. *Menopause.* 2013;20(10):1027-1035.
31. Loprinzi CL, Sloan JA, Perez EA, Quella SK, Stella PJ, Mailliard JA, et al. Phase III evaluation of fluoxetine for treatment of hot flashes. *J Clin Oncol.* 2002;20:1578-83.
32. Butt DA, Lock M, Lewis JE, Ross S, Moineddin R. Gabapentin for the treatment of menopausal hot flashes: a randomized controlled trial. *Menopause.* 2008;15(2): 310-8.
33. Aguirre W, Chedraui P, Mendoza J, Ruilova I. Gabapentin vs. low-dose transdermal estradiol for treating post-menopausal women with moderate to very severe hot flashes. *Gynecol Endocrinol.* 2010;26:333-7.

34. Guttuso T Jr, Kurlan R, McDermott MP, Kiebertz K. Gabapentin's effects on hot flashes in postmenopausal women: a randomized controlled trial. *Obstet Gynecol.* 2003;101:337-345.
35. Panjari M, Davis SR. DHEA for postmenopausal women: A review of the evidence. *Maturitas.* 2010;66:172-9.
36. Barton DL, Loprinzi C, Atherton PJ, Kottschade L, Collins M, Carpenter P, et al. Dehydroepiandrosterone for the treatment of hot flashes: a pilot study. *Support Cancer Ther.* 2006;3:91-7.
37. Vasilakis C, Jick H, del Mar Melero-Montes M. Risk of idiopathic venous thromboembolism in users of progestogens alone. *Lancet.* 1999;354: 1610-1.
38. Loprinzi CL, Michalak JC, Quella SK, et al. Megestrol acetate for the prevention of hot flashes. *N Engl J Med.* 1994;331:347-352.
39. Schiff I, Tulchinsky D, Cramer D, Ryan KJ. Oral med-roxyprogesterone in the treatment of postmenopausal symptoms. *JAMA.* 1980;244:1443-1445.
40. Aslaksen K, Frankendal B. Effect of oral medroxyprogesterone acetate on menopausal symptoms in patients with endometrial carcinoma. *Acta Obstet Gynecol Scand.* 1982;61:423-428.
41. Bertelli G, Venturini M, Del Mastro L, et al. Intramuscular depot medroxyprogesterone versus oral megestrol for the control of postmenopausal hot flashes in breast cancer patients: a randomized study. *Ann Oncol.* 2002;13:883-888.
42. Leonetti HB, Longo S, Anasti JN. Transdermal progesterone cream for vasomotor symptoms and postmenopausal bone loss. *Obstet Gynecol.* 1999;94:225-228.
43. Wren BG, Champion SM, Willetts K, Manga RZ, Eden JA. Transdermal progesterone and its effect on vasomotor symptoms, blood lipid levels, bone metabolic markers, moods, and quality of life for postmenopausal women. *Menopause.* 2003;10:13-18.
44. American Association of Clinical Endocrinologists (AACE) Menopause Guidelines *Endocr. pract.* 2011; 17(Supple 6):18.
45. Edington RF, Chagnon JP, Steinberg WM. Clonidine (Dixarit) for menopausal flushing. *Can Med Assoc J.* 1980;123:23-26.
46. Lynch C. Vaginal estrogen therapy for the treatment of atrophic vaginitis. *Journal of Women's Health.* 2009;18(10):1595-1606.
47. Bygdeman M, Swahn ML. Replens versus dienoestrol cream in the symptomatic treatment of vaginal atrophy in postmenopausal women. *Maturitas.* 1996; 23:259-63.
48. Van Patten CL, Olivotto IA, Chambers GK, et al. Effect of soy phytoestrogens on hot flashes in postmenopausal women with breast cancer: a randomized, controlled clinical trial. *J Clin Oncol.* 2002;20:1449-1455.
49. Lethaby AE, Brown J, Marjoribanks J, Kronenberg F, Roberts H, Eden J. Phytoestrogens for vasomotor menopausal symptoms. *Cochrane Database Syst Rev.* 2007;(4):CD001395.
50. Jacobson JS, Troxel AB, Evans J, et al. Randomized trial of black cohosh for the treatment of hot flashes among women with a history of breast cancer. *J Clin Oncol.* 2001;19:2739-2745.
51. Nelson H, Vesco K, Haney E, et al. Nonhormonal therapies for menopausal hot flashes: Systematic review and meta-analysis. *JAMA.* 2006;295(17):2057-71.
52. Barton DL, Loprinzi CL, Quella SK, et al. Prospective evaluation of vitamin E for hot flashes in breast cancer survivors. *J Clin Oncol.* 1998;16:495-500.
53. Lee MS, Shin BC, Ernst E. Acupuncture for treating menopausal hot flushes: a systematic review. *Climacteric.* 2009;12: 16-25.
54. Williamson J, White A, Hart A, Ernst E. Randomised controlled trial of reflexology for menopausal symptoms. *BJOG.* 2002; 109:1050-5.
55. Lund KJ. Menopause and the menopausal transition. *Med Clin North Am.* 2008; 92(5):1253-71. Hormone replacement therapy (HRT) is an effective treatment for menopausal symptoms.
56. Ioannou GN, Boyko EJ. Effects of menopause and hormone replacement therapy on the associations of hyperuricemia with mortality. *Atherosclerosis.* 2013;226(1):220-7.
57. Ciccone MM, Scicchitano P, Gesualdo M, Fornarelli F, Pinto V, Farinola G, Lagiolia

- R, Sassari M, Zito A, Federici A, Cicinelli E. Systemic vascular hemodynamic changes due to 17- β -estradiol intranasal administration. *Journal of Cardiovascular Pharmacology and Therapeutics* 2013; 18(4):354-358.
58. Ciccone MM, Cicinelli E, Giovanni A, Scicchitano P, Gesualdo M, Zito A, Fornarelli F, Locorotondo M, Cicinelli MV, Di Teo C, Farinola G, Scrutinio D. Ophthalmic artery vasodilation after intranasal estradiol use in postmenopausal women. *J Atheroscler Thromb.* 2012; 19(12):1061-5. Epub 2012 Aug 9.

© 2015 Najimudeen et al.; This is an Open Access article distributed under the terms of the Creative Commons Attribution License (<http://creativecommons.org/licenses/by/4.0>), which permits unrestricted use, distribution, and reproduction in any medium, provided the original work is properly cited.

Peer-review history:

The peer review history for this paper can be accessed here:
<http://www.sciencedomain.org/review-history.php?iid=1122&id=12&aid=9498>